
Over70 yearsof serviceto our customers

INSTRUCTION AND PARTS BOOK NO. PB-P200
FOR

Manufactured by

County Hwy. A West
P.O. Box 405

Dorchester, Wisconsin 54425-0405
Phone 715-654-5132 • FAX 715-654-5513

1-800-325-9103
www.meyermfg.com

E-mail: sales@meyermfg.com

STEEL BUNK FEEDER

DO NOT OPERATE EQUIPMENT UNTIL THIS MANUAL HAS BEEN READ AND UNDERSTOOD.

11/2019



- 2 -

TABLE OF CONTENTS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

INTRODUCTION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

HOW TO READ YOUR SERIAL NUMBER . . . . . . . . . . . . . . . . . . . . . . . . 3

SAFETY FIRST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

SAFETY PRECAUTIONS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

OPERATION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

ADJUSTMENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

LUBRICATION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

ASSEMBLY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

PREPARE FOR ASSEMBLY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

PIVOT SIDES INTO POSITION AND INSTALL CENTER BRACES . . . . . . . . . . . . 7

INSTALL END PANELS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

INSTALL WHEELS AND HITCH. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

FINAL ASSEMBLY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

ASSEMBLE AS BALE TRANSPORTER . . . . . . . . . . . . . . . . . . . . . . . . . 8

REPAIR PARTS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9

TABLE OF CONTENTS



INTRODUCTION

Congratulations on your purchase of a new

Meyer farm equipment product. Undoubtedly

you have given much consideration to your

purchase and we’re proud that you have se-

lected Meyer. Pride in craftsmanship, engi-

neering and customer service have made

Meyer products the finest in the farm equip-

ment industry today.

There is no substitute for quality. That is why

thousands of people like you have purchased

Meyer farm equipment. They felt it was the best

equipment to serve their farming needs, now

and in years to come. We ask that you follow

our policy of “safety first,” and we strongly sug-

gest that you read through the owner’s manual

before operating your Meyer farm equipment.

Meyer Manufacturing Corporation wants to

thank you for not compromising quality. We are

determined to offer excellence in customer ser-

vice as well as provide you with the very best

value for your dollar.

REMEMBER:

FARM EQUIPMENT BUYERS

TRUST THE NAME MEYER!

Sincerely,

All Employees of

MEYER MANUFACTURING CORPORATION

Meyer Mfg. Corp. reserves the right to make

improvements in design, or changes in specifi-

cations at any time, without incurring any obli-

gation to owners of units previously sold.

This supersedes all previous published in-

structions.

At the back of this manual is the repair parts

section. All replacement parts are to be ob-

tained from or ordered through your Meyer

dealership. When ordering repair parts, refer to

the parts section and give complete informa-

tion including quantity, correct part number,

detailed description and even Model No. and

Serial No. of the bunk feeder which needs re-

pair parts.

HOW TO READ YOUR SERIAL NUMBER

Your serial number is stamped on the front

right hand hitch tube gusset plate.

Example: FD12205

Model / Model Year / Sequence of Build

FD 12 205

NOTE: All references to right hand (RH) , left

hand (LH), front and rear apply to the product

as viewed from the rear of the bunk feeder.

- 3 -




����� ���
�

� ����� ����
���	
 	� ��,
�� -	��� �'�� ��� ���� �
 �'�� ��
��� �� �� �	��	-�=

������ �
������� �
 ����
�
��� '�>���	�� �������	
 -'��'3 �� 
	� �#	����3 &�  ������ �


����' 	� ����	�� �
����


������� �
������� � �	��
������ '�>���	�� �������	
 -'��'3 �� 
	� �#	����3 ��0 ? ������

�
 ����' 	� ����	�� �
����3 �
� �
������ '�>���� �'�� ��� �7�	��� -'�
 ,����� ��� ���	#��



��
���� �
������� � �	��
������ '�>���	�� �������	
 -'��'3 �� 
	� �#	����3 .�8 ������ �


��
	� 	� �	������ �
����
 �� �� ���	 ���� �	 ����� �,��
�� �
���� ���������



����� ���������	


�
����� &'�
 ����� ?���#���� �
� *�,������ �'��������@ �'�� ��� �	

����	
� �
� $	��� ��� ��,'�

�
� ������ $��	�� �������
,


?	 9	� �	- �� ������ �
 %7���� �� AB .�'


8	� .��� �����#� ��� ���������� �������  �-� &'�
 ���
��	���
, �
 ������ *	��-��� ;-'���

 �,�� �	 ?	 �	<


�'��4  	���  �-� �	� ��� (�,'-��  �,'��
, �
� .��4�
, *�/������
��


��-��� �
����� � �.C %����� �
 *��� �� 0
�� �	� ���
��	���
, �
 *	��-��� �
� D��� �'��

%����� ����




���
�� �� ���� ��� ���
�� �� �����
� �������� ���
�� �� ������

� � �



��������	
A
 ����� �
'���'�
, �'� ������3

��#	� �'� �	
,�� �	 � #������� �	2

����	
 �
� ������ �� '		4�
,

�2'		4 	
 �'��
 -�����
�

��	�
� �	
,�� �
� ���4 �	

�'��
 ��
4


�
 �	� �	
#�
��
��3 � ������	�2

�
, '���' �� ��	#����
 �'� '���'

��
 �� �
����'�� �
� �7��
���

	�� �	� ���� '		4 �� �	 �'� ����2

�	� 	� �������
� ���-���
 $�

���� �	 �	�4 �'� '���' �� ���4�
,

�� �
��� �� ����'��@ ���	�� ��	2

�����
, �	�-���


�������	 �� �*�9�2

��*��9: 09�� �9 �0$ ��

*��?&�83 �9���  � �.C

��:9 �9�� ���D%� �9

*%�* ��9% 
 D%%� �(�� ��:9 �9? �(%

�&� *%� %���C% ?%�� � � %�9
 ��� 2

0*% �� (%%? .�8 *%�0 � �9 �%*��0�

�%*��9� �9E0*8 �* ?%��(


�������	 8�0 .0�� �$�%*C%

�  ��� ���$ % �*�����  �&� &(%9

�*�9���*��9: �9 �0$ �� *��?&�8�

;&(%*%  %:� ��?���<
 �(%�D  ��� 

 �&� ��* �  (�:(&�8  �:(��9: �9?

.�*D�9: *%F0�*%.%9��
 ��� 0*% ��

(%%? .�8 *%�0 � �9 �%*��0� �%*2

��9� �9E0*8 �* ?%��(


� � �


��
�� �

�
��
���	�

�'� ��������� ����� '��,'� �� ���������� �	 ���	��	���� �������
� ��#���	�4 ��>��


A
 &'��� �'� ����� ������ �'�	�,' ���' ����,'� 	
 �'� ���� ����������3 �		��
 ��� �	 
	� ��2
�	#� �'� ��� �	�� 	#�� �'� �������
, ��	�
 ����� ����� �� 	� �	-
 �
� ����,'��

 ��� ��,��� A


�
 �� ���' 	� �'� � �	�
�� �	���3 �		��
 �'� ����� ������ -�����
� �
� ����� �� 	� �	-


*���,'��



�
 0��
, �'� ���
���4��3 ��,'��
 �'� ����� �

����� �	 ������ -���


����������	

A
 :����� �'� �-	 �����
,� 	
 �'� ��	
� ������
, ��#	� �	�� �	
�'��
 ��� ��,��� A 


�
 *����4 ��� -'��� '�� �����
,� �

�����


�
 �	� �B ��
 ������� �
� �� ��
 ������� -��' 	���	
�� ��
��� �7��3 ,����� �'� �����
, 	
 �'� �-	 ��
2

��� ����� �	
�'��
 ��� ��,��� �




� � �


��
�� �

�

�����



������� 
�� �������� ���� 
 !"#� �$

�'� ������ �� �'����� -��' �������������

���4�,�� �
���� �'� �
��
  ��� 	�� �'� ��	
� �����2

�
, ��������3 �'� �-	 �
� ��
���3 �
� �'� ��
2

��� ����	�� ������


��%�� ����� ���� �������� ��� ��&
����� ������ ������

A
 ��� �� 	
� ���� �� � ����
 ��#	� �'� ���� �	 �


����,'� �	����	

 �������� '	�� ���� �
 �	����	


�� '�#�
, 	�'�� ����	
� '	�� �� 	� ��� � '	���

;�	����3 ���
< �	 '	�� ��


�
 �
����� � ��
��� ����� �	 ���' ��� -����� �	

�'� ������ ��
��� 	� ������ �	��	�
 �'� ����� ��

�
������� -��' �'� �'�

�� ��,� ����
, �	-
@ �'�

��	���� �	�
��� �	-��� �'� ��
��� 	� �'�

������ �
� �	��� �
������ ��	� �'� �	�
 �'�

	���� �
� 	� ����� �����'�� 	#�� �'� ���

-����� �	 �'� ����,'� 	
 �'� ���� �����
 ?	


	� ��,'��
 ������ �� �'�� ����


�������	 9%C%* *%��( 09?%*

� C%*���� ��?% �*�. �(% �0���?%

�� �9���  �%9�%* $*��%�
 �� �(%

��?% �(�0 ? ��  8�0 &�  $%

�*0�(%? �9 �(% ��9�( ���9�
 ��� 2

0*% �� (%%? .�8 *%�0 � �9 �%*��0�

�%*��9� �9E0*8 �* ?%��(


�
 �� � A6 �'��4 ��	�4 	� -		� �� �
������ ��2

�-��
 �'� �	� ������� 	� �'� ������ �
�

�	-�� ��,� 	� �'� �����3 �� -��� ����	#� ���,
2

��
� �	 �
����� �'� �
� ��
��� ���-��
 �'�

����� �
 �'� 
�7� ����


������� ��� ������

A
 �
����� �
� ��
��� -��' �'��� ����� �	-���

�
����
 ���� �'�� �'� ���� ��
�� '�� ��������#�

������ �
� � �.C ��,
 �	�4�� 	
 ��


�
 *��	#� �'� �		���� ��������� �	���3 ����

-��'��� �
� �	�4 
��� ��	� �'� �
�� 	� �'�

����� -'��� �'� �
� ��
��� -��� �	��


�
 �
����� �'� �
� ��
��� �
���� �'� ����� ���2

���� �� �'� �-	 �����
 �	�
� -��' -		� ��	�4

	� ������ 	
 �	� ��,� 	� �
� ��
�� �
��� �	���

��
 �� ���
�������3 �		����
 $	��� ��� �
������

��	� 	������ -��' ���� -��'��� 	
 ���' ����


�	
��
�� �	 ���� ��
��� �
��� �'�� ��� ����'

-��' �����
 ��,'��
 �	���


�
 *��	#� A6 -		� ��	�4� �
� ��,'��
 ��
���

������


������� ������ ��� �����

A
 �
 �B ��
 ������� �
� �� �� ������� -��' 	�2

��	
�� ��
����7��3 �������� �'� ��
���-��42

�
, ���� �	 �'� �7�� ���� ;��� ��,��� �<


�
 �������� �'� -'��� ���������� �	 �'� ����

�7�� '���
 .	�
� -��' #��#� ����� ����
, �	 �
2

����


�
  ��� �'� ��	
� 	� �'� ������ �
� ����� '���'

-�����
� ���� �
�	 �'� ���� -����� �	 �'� ��	
�

� � �


��
�� '

���(��� ���� 
�� �) * '� 
��

������� �	�


��
�� ����

���� ���

������



	� �'� ������
 �������� -'��� ���������� �	

���' '�� 	
 �'� '���'
 .	�
� -��' #��#� �����

����
, �	 �
����



���� ��������

A
 �� 
��������3 ������ �'� ����� '��,'� ��	�
�

�'� ��������� 	� �'� ������ �� ��������� �
 ��2

������
�� �����	



�
 *��	#� ��� ����4 ��	� �'� ����� �� �'� ��	
�

�� ���	
,�� �����
, �'� ����4 �	�-��� �
� ��,'�2

�
�
, �'� ���
���4��
 �	����� ��
��	
 �� -'�


�	� ��
 	
�� ������� �'� ����� ��	�� G �� ����2

�
, 	
 ��


�
  �������� �'� �
�� �� ��������� �
  ������2

��	
 �����	



�������� �� ���� �����������

;��� ��,��� �
<

A
 �'� ������ ��
 �� ���� �� � �	�
� ����

���
��	����
 �	��	-�
, �'� ������ ��������	
�

���#�	���� 	����
��3 ���	#� �'� �
� ��
���

�
� �'� ��
��� ������ ��	� �'� ������
 ����2

����� ��#	� �'� ����� ���4 �
�	 �'� �	��	� 	� �'�

������


�
 ����� �7�7AB�6 ����� ����� ���	�� �'�

����� 	� �'� ������
 �	����	
 ���	���
, �	 �
2

��������	
 ���-�
,
 ?���� A"H��6 '	�� �
� �����


-��' �������� �	���3 -��'��� �
� 
���


�
 � 4�� �� �#������� ��	� �'� ��
��������� �
2

�����
, ����� ����� �
� '���-��� ����� �	 �
2

�����
 �� �	� �'		�� �	 ��������� �	�� 	-


�����3 ��� �������� ����� �
� ����� �	� �H)

�	��� �	 �����
 ��	
, �'� ��,�� 	� �'� �����


�
 *	�
� ����� ��
 �� �	���� ���-��
 �'�

����� ����� ��	� ���' ���� 	� �'� ������


� $ �


��
�� )

���� �����������

����� �������	
����
 
�����

��5/76/2�

638)

6��9)/

638)

�0)66 "�04)�

��))5 �)./)0

��5/

/:�)

�)
;: �2/:

��))5 �)./)0

�7�  7� $� '� +<
 5�( ��+� $� '� +<


%7�� �7$ $� '� +<
 5�( ��+� ��� '� +<


�7$ ��7��

���7��

��� '� +<
 ��=�+ ��

"+*�(� .��

��� '� +<


 7� ���7$ 7 ���7� .
 "+*�(� .��  �$ '� +<


��44  �44 .
 "+*�(� .�� ������� '� +<



��� �	�
�
��	

/30) 638) �5: �63

��5��� $  �

��	�5��� $  �

��	�5��� �� ��

��5��� �� ��

��	�5��� ��  �

�%5#��	� ��  �

��	�5���	� �$ ��

��07��	� �
�> ����? ��

���7��#��	� �
�> ����? ��

�$5��� �� �$

���7��#��	�  �$ �6 �� ��

���7��#��	�   � �� �$ $�



������ ����


� % �

��� ���
 	�� �������
��	

� ��������� ��< �70*��


� ��������� @��*
� 6�*+

 �������� 3���� ����+ ��(

� ��������� 3���� ����+ 0*��

� �� ������� ����� ����+ 0*��

� �� ������� ����� ����+ ��(

� ��������� �*
���

$ ��������$ .��

% ��������% ������ ���

�� ���������� �*A

�� ���������� 5�( ��+�

�
�



� �� �

�
�( 
�����



- 11 -

KEY PART NO. DESCRIPTION

1, 2 200-0130 Galvanized Side Liner 102”

4 Required on 20’ & 30’ 
Feeders

200-0144 Galvanized Side Liner 84-1/4”

6 Required on 24’ Feeder

300-0017 Galvanized Side Liner
118-1/2”

2 Required on 30’ Feeder

3 200-0026 Corner Cable Adjust Bracket

4 200-0146 20’ Side Assembly

200-0147 24’ Side Assembly

200-0148 30’ Side Assembly

5 46-0001-24 Red Reflector Decal

6 33-1002 Slow Moving Vehicle Bracket

7 200-0149 Front End Panel Assembly

8 200-0129 Galvanized End Liner

9 200-0150 20’ Main Pan Assembly

200-0151 24’ Main Pan Assembly

200-0152 30’ Main Pan Assembly

10 200-0153 Rear End Panel Assembly

11 200-0006 15 x 8” Rim

200-0405 16 x 8” Rim

12 75-0201 Hub Assembly

13 200-0126 Center Support Brace

14 200-0048 Turn Buckle

15 200-0049 3/8” Wire Rope Clip

16 200-0067 20’ Feeder 51’ of Cable

24’ Feeder 59’ of Cable

30’ Feeder 71’ of Cable

17 200-0075 Complete Hitch Assembly

18 200-0064 Complete Steering Assembly
with Hubs & Hitch Assembly

19 29-0004 Spring

20 200-0080 Latch Plate Complete

21 200-0133-1 Steering Assembly with 
Spindles Less Hubs

22 30-0006 Grease Zerk 1/8” NPT x 90°

23 30-0009 Coupler 1/8” NPT

24 30-0008 Nipple 1/8” x 1-1/2” NPT

25 851-5013-3Z 1/2”-13 x 3” Machine Bolt

26 814-5013-Z 1/2”-13 Indented Locknut

KEY PART NO. DESCRIPTION

27 804-28-1.5Z 1/4” Fender Washer

28 825-25-1Z 1/4” x 1” Self Drilling Screw

29 805-0050-Z 1/2” Flat Washer

30 851-3816-1.25Z 3/8”-16 x 1-1/4” Machine Bolt

31 815-3816-Z 3/8”-16 Nylon Insert Locknut

32 200-0079 Latch Spacer 3/4” Long

33 815-7510-Z 3/4”-10 Nylon Insert Locknut

34 851-7510-6Z 3/4”-10 x 6” Machine Bolt

35 200-0097 Center Cable Bracket 
Assembly

36 300-0002 Tandem Wing Up To 
Serial No. FD04212

300-0012 Tandem Wing After 
Serial No. FD04212

37 75-0360 Retaining Collar

38 851-3816-4Z 3/8”-16 x 4” Machine Bolt

39 851-5013-5Z 1/2”-13 x 5” Machine Bolt

40 851-5013-2.5Z 1/2”-13 x 2-1/2” Machine Bolt

41 200-0121 Side Tube End Plug 1-1/2”

42 805-0038-Z 3/8” Flat Washer

43 75-0101 Rear Spindle 1-3/4” x 12-1/2”

44 46-0002-2 Amber Reflector Decal

NS 52-0050 Safety Chain



- 12 -


	Cover
	Table Of Contents 2
	Introduction 3
	Safety First 4
	Safety Precautions 4
	Operation 5
	Adjustment 5
	Lubrication 5
	Assembly 6
	Prepare For Assembly 7
	Pivot Sides Into Position And Install Center Braces 7
	Install End Panels 7
	Install Wheels And Hitch 7
	Final Assembly 8
	Assemble As Bale Transporter 8

	Repair Parts 9




